
  

 

REPUBLIC OF UGANDA 

RURAL WATER SUPPLY AND SANITATION DEPARTMENT 

WATER SUPPLY AND SANITATION PROGRAMME III 

ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT FOR THE PROPOSED CONSTRUCTION OF 

SHUUKU-MATSYORO PIPED WATER SUPPLY AND SANITATION SYSTEM PHASE II 

ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT REPORT 

 
 
Prepared for: 

 

Ministry of Water and Environment,  

Directorate of Water Development, 

Rural Water Supply and Sanitation Department,  

Headquarters, Plot 3-7, Kabalega Crescent, Luzira,  

P. O. BOX 20026, Kampala, Uganda  

E-mail: nmalizah@yahoo.com     

 

Prepared by 

 

WSS Services (U)Ltd  

P.O Box 27755, Kampala 

Plot 19, Kakungulu Road, Ministers’ Village 

Tel : 0782519315/0775027708 
[...]
▪ Hire a water System Operator to manage the installed 

infrastructure 

Ministry of Gender, 

Labour and Social 

Development (MGLSD) 

▪ The department of Occupational Health and Safety (OHS) is 

responsible for inspecting and registering the workplace and 

monitoring of conditions under which employees on the 

project are subjected.  

Developer (Ministry of 

Water and Environment/ 

Rural Water Supply and 

Sanitation Department 

▪ Apply for Surface Water Abstraction Permits from DWRM. 

▪ Compensate local Project Affected Persons (PAP) for any loss 

or negative effect of the project before implementing the 

project. 

▪ Implement mitigation measures and actions to protect the 

environment and monitor implementation of proposed 

measures in the specific site- ESMPs.  

▪ Provide periodic E&S reports 

▪ Organize and supervise E&S annual Audits  

Contractor  ▪ The Contractor(s) must include in their schedule of works, all 

Commented [AMCMU2]: In chapter 7, it is mentioned that 
an MoU will be signed between the Local Government and the 
System Operator (SO). Please confirm and add it on the table 



   

 

40 

proposed mitigation measures.  

▪ The Contractor(s) must have designated personnel 

(Supervising Consultants) to monitor environmental, safety 

and health matters during construction works, and report 

regularly to the Developer.  

▪ It is recommended that the Supervising Consultant Team 

include an Environment Management Specialist, who must be 

responsible for the day-to-day guidance of the project 

activities on environment and social compliance to the 

requirements of the Contract and legislation. 

▪ To develop a code of conduct that all the workers will read 

and acknowledge to abide by through signing 

2.6 PERMITS AND LICENSES 

A list of some of the permits and licenses necessary for execution of the project are indicated in 

the Table below. 

Table 86: Permits and licenses required by the proposed development 

No. Permit or License Name
1
 Issuing Authority Responsible for acquiring the 

permit 

1.  Certificate for Approval 

for ESIA for the project 

National Environment 

Management Authority (NEMA) 

Rural Water Supply and 

Sanitation Department 

(RWSSD) under the 

Directorate of Water 

Development (DWD) 

2.  Surface Water 

Abstraction 

Permit 

The Directorate of Water 

Resources Management 

(DWRM) under the Ministry of 

Water and Environment (MWE) 

Operator  

3.  Permit to carry out an 

activity in a 

wetland/river bank 

NEMA RWSSD 

4.  Construction Permit Sheema District Planning Office Contractor  

5.  Workplace Registration 

Certificate  

Department of Occupational 

Safety and Health under the 

Ministry of Gender, Labour and 

Social Development (MGLSD) 

Contractor  

6.  Equipment Inspection 

Certifications 

Department of Occupational 

Safety and Health/Ministry of 

Gender, Labour and Social 

Development (MGLSD) 

Contractor  

7.  Solid Waste 

Management License (to 

collect, transport, store, 

treat or dispose of 

NEMA Both the Contractor and 

Operator 

 
1 And any other permits or licenses prescribed by NEMA in the Certificate of Approval for the ESIA Report. 



   

 

  

41 

waste) 

8.  Effluent Discharge Permit DWRM under MWE Operator  

 



 

 

42 

3 PROJECT DESCRIPTION 

3.1 Location of the Proposed Project 

The project is located in Sheema District in Ankole sub-region of South-western Uganda. 

Sheema District is one of the new districts in Uganda. It was established by Act of Parliament 

and began functioning on 1
st
 July 2010. Prior to this date, it was part of Bushenyi District. 

Sheema District is bordered by Buhweju District to the North, Mbarara District to the East, 

Ntungamo District to the South, Mitooma District to the South-west and Bushenyi District to 

the West. It lies approximately between Eastings 164750mE and 219250mE and Northings 

9914850mN and 9954200mN. The district has a total land area of 698.3 Sq. Kilometres. 

Sheema District headquarters is located at Kibingo in Sheema Town Council, which lies 

approximately 33 kilometres by road, west of Mbarara, the largest town in Ankole sub-region. 

The headquarters lies at E: 206138m N: 9934156m and at average altitude of 1456m above 

sea level. 

Table 97: Demographic Characteristics of the Sub-counties of the Project Area. 

 

Sub-counties 

to be Served 

Land 

Area 

(Km
2
) 

House holds Population 

Number Average 

Size 

 

Males 

 

Females 

 

Total 

Density 

(No. / km
2
) 

Kyangyenyi 88.1 6,708 4.6 14,930 16,333 31,263 355 

Kigarama 64.4 4,887 4.4 10,149 11,493 21,642 336 

Masheruka 62.6 3,962 4.4 8,542 9,303 17,845 285 

Shuuku 41.1 2,847 4.1 6,125 6,799 12,924 314 

Kashozi 61.4 3,166 4.5 6,750 7,568 14,318 233 

Rugarama 30.5 2,013 5.0 4,819 5,329 10,148 333 

Sheema TC 47.1 3,654 4.3 7,568 8,350 15,918 233 

Total 395.2 27,237 4.5 58,883 65,175 124,058 298 

Source: Sheema District Planning Office 

 

 



   

 

  

43 

 
Figure 1: Map showing location of project area of Shuuku- Matsyoro Phase II 

GOVERNMENT OF UGANDA 

MINISTRY OF WATER AND ENVIRONMENT 

KAGGA & PARTNERS 

PLOT 2, BANDALI CLOSE (OLD PORT 

BELL ROAD), 

TEL: 256 41 220279, 

FAX: 256 41 220208, 

P.O. BOX 6583, 

KAMPALA, UGANDA. PJM APPROVED BY: 

K 
PJM CHECKED BY: 

WATER DISTRIBUTION NETWORK 

DWG. TITTLE 

NK DRAWN BY: 

SHEET 

01 

DWG. No. 

 

 

P/MWE/WSS/SHEEMA/MP-01 

DATE: DATE: REVISIONS 
FEASIBILITY STUDY AND ENGINEERING DESIGN OF 

MATSYORO AND SHUUKU WATER SUPPLY SYSTEMS 
PROJECT: 

SHUUKU III 

RUGARAMA 

SHUUKU I 

SHUUKU 

KASHOZI 

SHEEMA TC 

Matsyoro Scheme 
Boundary 

Shuuku Scheme 

Boundary Sub-county 

Boundary 

  Main Road 

KIGARAMA 
Sheema District 
Boundary 

LEGEN
D 

MATSYORO II MATSYORO I 

KYANGYENYI 

MATSYORO AND SHUUKU WATER SUPPLY 
SYSTEMS 

N 
MASHERUKA 



 

 

44 

 

Figure 2: Google Map showing the location of the Project area 



   

 

  

45 

3.2 Project Description and Design 

A reinforced concrete weir will be constructed at a determined section across River Kitakure to 

channel raw water into the water treatment works. 

3.2.1 Water abstraction and Intake Works 

The proposed abstraction and intake work for the raw water of Matsyoro WSS Phase II will be from River 

Kitakure at the GPS Coordinates 36M (204810.76mE; 9950049.73mS) consisting of abstraction pipes and 

sedimentation tanks connecting to the transmission mains that convey water to the storage tank.  

 
Plate 1: The proposed intake site on River Kitakure in Nyamitoma village; Matsyoro parish in Kyangyenyi Sub county 

3.2.2 Design of Treatment Plant 

Based on the results of the quality of raw water of the proposed water sources, new installations of water 

treatment facilities will be required at Kitakure at coordinates 36M (204847.47mE; 9949983mS). The 

treatment works will provide a treated water output capacity of 3,500 m3/day on a 20-hour operation basis.  

 



 

 

46 

Plate 2: Proposed site for the Water Treatment Plant (WTP) about 100m away from the proposed intake site 

The treatment process will comprise of the following processes: 

❖ Aeration 

❖ Alum Dosing 

❖ Flocculation 

❖ Coagulation 

❖ Clarification 

❖ Filtration 

❖ Disinfection/Chlorine Dosing 

❖ pH Correction  

 

a) Aeration 

Aeration will be provided by a 5-step cascade aerator of concrete construction of width 4.20m. Each step is 

to be 0.50 x 0.50m. At a design loading of 35m
3
/h per meter width on the cascade aerator, overflow area of 

28.35 m
2
, the aerator has capacity of 3,500 m

3
/day which is adequate. The structure is to be of reinforced 

concrete construction and applied with an elastomeric cementitious waterproof coating to internal concrete 

surfaces against leakages. 

b) Alum Dosing 

The Alum dosing unit will follow aeration. Two solution tanks one for mixing and the other for dosing each 

of 1250 litre capacity will be provided in the chemical dosing structure. They will both hold 48 hours of 

supply. 

For the purposes of sizing of the solution tanks, a dosage rate of 80mg/l (alum solution) has been 

assumed to give the following storage and mixing facilities required for maximum throughput of 3,500 

m3/day. 

Weight of alum =431 Kg/d 

3 months storage= 40 tonnes 

At 10% solution strength, the required flow rate is 1.79 l/min. A hand regulated gravity doser tap with 

constant level tank complete with float valve shall be installed. The Alum dosing unit will be provided with a 

shelter of 26G roofing sheets on 50x75 mm timber purlins 

at 1m centre to centre on 100x50 mm timber rafters on 100x50 mm tie and struts on 150x50 mm tie beam on 

100x75 mm wall plates on 100mm dia. steel hollow poles. The Two 1250 litre mixing tanks and the Alum 

dosing unit will be seated on a mass concrete platform. 

Aerated and alum dosed water will be delivered to flocculator mixing channel through two 250mm dia. 

outlet pipes. 

c) Mixing Channel 

Mixing of the water with aluminium sulphate (alum) will be achieved by a 13.23 X 0.45 X 0.85m deep 

mixing channel that allows a 104 seconds detention time. 

d) Flocculation/ Coagulation 

Flocculator comprising a baffled chamber of horizontal flow has been designed with channel flow velocity of 

0.3 m/s. Flow velocity in the slots at the inlet end shall be 0.6 m/s gradually reducing to 0.3 m/s in the slots 

at the outlet end. The Flocculator will be built of reinforced concrete. The dimensions of the flocculator are as 

below: 

❖ Length = 6.00m 

❖ Width = 2.22m 



   

 

  

47 

❖ Depth = 3.00m 

❖ Inlet slot width =0.2m 

❖ Outlet slot width = 0.30m 

❖ Baffle length = 2.65m 

❖ Baffle width = 0.20m 

❖ Baffle spacing = 0.77m 

e) Clarification 

The clarifiers comprise 2No. rectangular horizontal flow tanks in reinforced concrete. The tanks are designed 

for a surface loading of 1.5 m3/m2/hr to meet the design throughput of 3,500 m3/day. The dimension of 

each tank are as below: 

❖ Length = 13.30m 

❖ Width = 4.50m 

❖ Depth = 2.92m 

The clarifier inlet comprises of 16No. circular openings of diameter 200mm. The tank outlet consists of 2No. 

200mm dia. pipe. Plastic lamella plates spaced at 100mm and inclined at 55o to the horizontal shall be 

installed in the tanks for improved efficiency to accommodate possible drastic seasonal variations in the 

turbidity of the raw water. An elastomeric cementitious waterproof coating shall be applied to the tank’s 

internal concrete surfaces against leakages. 

f) Filtration 

The rapid gravity filters consist of 3no. units in reinforced concrete, each with a separate inlet to allow for 

closure of one during servicing and backwashing. At a design filtration rate of 10m
3
/m

2
/hr, a total filtration 

area of 17.50 m
2
 has been designed to accommodate a production capacity in excess of 3,500 m

3
/d. Each bed 

will be of length 3.0 m and width 2.0m. The lateral pipe of the filters will consist of 96No. orifices on an 8 

by 12 rectangular grid at a spacing of 265 by 260mm respectively. The structure will be coated with an 

elastomeric cementitious waterproof coating to the tank internal surfaces against leakages. 

The filter media shall consist of: 

Fine media: quartz sand; grain size 7mm; uniformity coefficient 1.2, depth 0.7m. 

Support media: washed natural gravel 0.5m depth; 4 layers sizes 2-2.8, 5.6-8, 16-23 and 38-54mm. 

g) Backwashing for the Filter 

Backwash water at a rate of 65m3/m2/hr from a 100m3 pressed steel tank on structure, elevated 7.0m above 

filter floor, through a 150mm diameter outlet. A 100 mm diameter pipe will be connected from the pumping 

main to deliver water into a 100m3 pressed steel backwash tank installed at a higher ground to enable 

periodical backwashing of the rapid sand filters for water treatment works to remain functional. The 

backwash tank will also serve the office and the operators housing for their domestic water requirement. 

h) Disinfection /Chlorination 

Chlorination/ disinfection will be by calcium hypochlorite. Dosing of calcium hypochlorite will be by 

proportional-feeder dosing feeders for liquid chlorine solutions. The calcium hypochlorite solution will drip 

into the inlet chamber of the clear water tank by a mechanism for controlling the dosing rate. The dosing unit 

will consist of 2No. 100 litre chlorine mixing tanks and dosers at the inlet of the clear water tank.  

The dosing rates will be as follows: 

❖ Chlorine dosage= 2.0mg/l 

❖ Chlorine required per day= 7,000g/d 

❖ Chlorine concentration= 65.0% 

❖ Quantity of powder required per day= 10,769g/d 



 

 

48 

❖ Bruto required =9.8l/d 

❖ Chlorine solution strength=10.0% 

❖ Required Chlorine solution=98.0 l/d 

❖ Dosing rate =0.068l/min 

i) pH Correction 

The pH of the clear water will be adjusted to the acceptable range of the national potable water standards. 

pH correction will be done using soda ash. Dosing of soda ash will be by proportional-feeder dosing feeders 

for liquid soda ash solution. The soda ash solution will drip into the inlet chamber of the clear water tank by 

a mechanism for controlling the dosing rate. The dosing unit consist of 2No. 100 litre soda ash mixing tanks 

and dosers at the inlet of the clear water tank. The dosing rates will be as follows: 

❖ Soda Ash dosage= 2.0mg/l 

❖ Soda Ash required per day= 7,000g/d 

❖ Soda Ash concentration= 65.0% 

❖ Quantity of powder required per day= 10,769g/d 

❖ Soda Ash required =9.8l/d 

❖ Soda Ash solution strength=10.0% 

❖ Required Soda Ash solution=98.0 l/d 

❖ Dosing rate =0.068l/min 

j) Clear Water Tank 

A clear water tank of capacity 100 m
3 
will be constructed at Kitakure at an elevation of 1610m. The tank will 

be a 5.0 x 50 x 4.5m deep reinforced concrete structure. The tank will have chlorine and soda ash contact 

time of 30minutes. The tank is to be constructed with all associated pipework, valves. 

k) Clear water pump and main 

A pump of 175m
3
/h with 60m head and 125 kW power will be installed at the clear water tank to pump 

water through a 250mm diameter and 4,300m long pumping main into a storage reservoir tank at an 

elevation of 1585m. The pump with all associated pipework and electrical installations will be housed with a 

2.0x2.5m blockwork pump house structure with concrete floor and corrugated galvanized roofing sheets. 

l) Ancillary Buildings 

Laboratory rooms, office, operator’s house and stores together with their ancillary structures will be 

constructed at recommended locations at the site of the water treatment works. 

Fencing, security lighting and site water supply system will also be installed together with the drainage 

ditching. 

m) Power Supply 

Power supply requirement for the water treatment works is to be from the 3-phase UMEME grid to be 

extended from trading centre to the water treatment works. A standby generator will be required in case of 

power outage form the UMEME grid. The alternative to UMEME power is the solar power. 

3.2.3 Treated Water Storage 

The treated water storage will be provided by three 500 m
3
 hot pressed galvanized steel plate ground tank 

on reinforced concrete support structure complete with pitched cover, internal pipework, level indicator, 

access ladder. The tanks will be constructed at Matsyoro at an elevation of 1620m with all associated 

pipework, valves. The tanks will form a balance between continuous supply and day demand in the 

distribution area. 



   

 

  

49 

 
Plate 3: Proposed Site for the Water Reservoir tank in Nyamitoma village; Matsyoro parish in Kyangyenyi Sub county 

3.2.4 Transmission Mains 

Raw water mains will be laid from the raw water abstraction works at Kitakure intake and 

Matsyoro to the water treatment works at Kitakure. Table  below gives the specific details of the 

two raw water mains. 

Table 108: Specifications of the Raw water mains 

 Matsyoro to Main Transmission 